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TEST REPORT
Rept?rt No : |RPT/AERI/0960002 Report Date 29-06-2021
Received Date H i 26-05-2021 Description Of Sample Light Weight Concrete
Completion of Testing : 5-064021 - Con«iTuon of Sample i S:atisfactory
Sample Id : [0960002/(1 to 3)
Customer Name ¢ |Litagg Industries Pvt. Ltd.
Customer Address 7, Xcelon Industrial Park, Matoda , Changodar , Ahmedabada
Reference No & Date : |Nil & 26/05/2021
7 . - TEST RESULTS
Identification Age of .
Sample ID Mark/ Details Date. ot Date' of Testing Water Absarption 2
of structure Casting Testing in Days % Strength (N/mm’)
0960002/1 29-05-2021 | 01-06-2021 3 12.59
0950002/2 Litagg SPM | 29-05-2021 | 05-06-2021 7 13.35
0950002/3 29-05-2021 | 26-06-2021 28 15.32

Remarks : ---

Note:

1 The test report does not indicate the qualty of the product or usage of product or suitability of the product or material

2 The test result related to the s pl lied by the ci /agency

3 Reproduction of this report in whole or in partby any means except with written permission of the top

4 The report/result is not to be used for publicity
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